For Husgvarna Parts Call 606-678-9623 or 606-561-4983
— —

W i Husqvarnam _-;-_/ é 6
Towo 1994-01

Model LT 4140 G

1994

When ordering spare parts from NOMA and AYP you can use the original spare parts list.

The reference numbers from NOMA have prefix 533 (AYP - prefix 532) in Husgvarna parts
system.

When ordering parts from Sweden special regulations are valid. The spare parts list from
Husgvarna, which will be sent out later, then has to be used.

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

331883D

2
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 HOOD ASSEMBLY

P R PR PR

KEY# PART# DESCRIPTION ary.
i 3p2307 SHAFT, STEERING EURO LT SHORT ... 1
2 302524 PIN DOWELSTREROLT . 1
3 302314 PINION, STEERING .. . . 1
4 323731 SCREW. 5/16-24X.75 (TQ 30-35 FT#) 2
5 71100 NUT, 5/16-24 HEXWODFLLK ... .2
6 302498 BEARING, SFAL 50016X . ODX .75..... 1
7 2963 WASHER, FLAT 504X .75X.058 ... . 1
8 20864 RING, RET E .39X.04TRUS133-50 .. ... ..o 1
93 03228 BUSHING STRHSHFTUPPER ... 1
12 321810 BUMPER,HOOD/DASH EURO TOP, e
13 331379 DASH. TALL ... ot
14 180020 SCREW, 1/4- 20X 75 HHG .oooooooe e e 2
15 1502 NUT, 1/4-20 REGHEXCTRLK ..o 2
16 120392 WASHER, FLAT 281X 63X.065.... e
19 302331-830 DASH, LOWER ... ol
20 35497 SCREW, 5/16-18X .50 WARHTAP ... .8
2t 45263 SCREW, 516-18X 37 WAHHTAP ... L2
23 995346 SCREW, 1/4-20X .50 WAHHTAP .. .2
24 305850 SCREW, 1/4-20X S0PHPNTAP ... e b
26 308898-853 BRACKET, HOOD RH ... U |
27 308897-853 BRACKET, HOOD LH . PR 21
28 1448 NUT. &/16-18 REGHEXCTALK . L2
29 25086 BOLT, .500X 375 HHGH 5/16- 18 2
33 332133 HOCD, UPPER . ... .. ... s 1
34 52151 EDGING WIDE BLK oo 78"
a4 306858 LENS, SMOKED GREY . SRR RUPPPRRO|
43 300302 SCREW. #10 X 50 HHTAPPST ISURUTRTORRRPRY. |
45 331184 GRILLE 1
45 318304 SCREW, 1/4-14X. 7SPHPNSDTAP .. 3
50 305820 ASSY GAS TANK 1.5 GAL .. SRS PP |
52 47345 CLAMP, FUEL LINE .

53 47345 CLAMP HOSE SCREW TYPE . U
58 300303 SCREW, 25X.75X. 51HHWAPLASTITE B
60 12501 CAP FUEL 2.5" THROAT .. [T 1
62 324795-853 HEAT SHIELD ERQ 1. S&SGAL el
76 330847 STEERINGWHEE ... .. ... ol
77 456378 PIN, SPRING.250D1AX2 00LG HVPL. ... L

3

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 REPAIR PAR'I'

D

N REF. CHANNEL SEAT

BRACKET
(NSIDE SLOTS)

REF. FRONT
STEERING PG.

325970H

4
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E-30 41 0 __ EA ASI ASSEMBLY

KEY# PART# DESCRIPTION aTy.
1 322068-830 SEAT SUPPORT ELECTRIC LIFT ..o oo 1
2 322069-83G SUPT,FENGER&SEAT ELECT/LIFT .. .1
3 35498 SCREW, 5/16-18X 75 WAHHTAP .5
4 35497 SCREW, 5/16-18X .50 WAHHTAP ... 10
6 306399 SUPPORT FENDER RIGHT ......coooovrs . 1
7 306397 SUPPORT FENDER LEFT oo 1
g 56030 SCREW. 5/16-18X 75WDFLLK 3
) 55273 NUT, 8/16-18 HXWOFLLK oo 3
10 180020 SCREW, 1/4-20X 75 HHC .. ... ., 1
11 51335 NUT, 1/4-20 WOFLWHIZLK ... .. . 1
12 120385 WASHER, FLAT 250X 56X.049 . . . R
16 305381 SUPPORT, SHIFT PLATE . ooooooo oo 1
17 56030 SCREW, 5/16-18X.75WDFLLK 2
18 55273 NUT, 5/16-18 HXWDFLLK . ... ..o 2
21 310576 FENDER,EURQ F-10 GT MOLD GREY ..o, 1
22 44811 SCREW, 1/4-20X .75 WAHHTAP ..o 6
23 1084 WASHER, FLAT .281X1.00X.063PL . . . 8
24 180020 SCREW, 1/4-20X 78 HRC ... .. .. . 2
25 1502 NUT, 1/4-20 REGHEXCTRLK . oo o 2
26 56030 SCREW, 5/16-18 HXWDFLLK . .. ... . ... 4
27 1498 NUT 5/15-18 REGHEXCTRLK , B 4
29 302897 830 CHANNEL SEAT FH .ooooioco oo oot oo 2
30 305424-830 CHANNEL SEAT LH T 2
33 304481 ROD. SEAT SUPPORT 88ZN ... oo 1
34 36368 PIN, HAIR 072 DIAX1.13LG oo 2
36 305520 SPRING, SEAT 1 500DX2 250G e 2
37 120383 WASHER, FLAT 344X 69X.065 ... 2
a8 35498 SCREW, 5/16-18X 75 WAHHTAP ... 2
39 56907 COVER, SEAT SPRING 1.51DX1 0LG ......... 2
41 319388 SUPPORT FOOTREST STIFNRRH ZPL ... 1
42 319387 SUPPORT,FOOTREST STIFNR LH ZPL oo oo, 1
43 1498 NUT, 5/16-18 REGHEXCTRLK ..o 4
46 309235 FASTENER, RATCHET BLACK ... .. .. 18
47 314888 FOOT PAD, ASSYRHEROW/ADH ... !
48 314889 FOOT PAD. ASSYLH ERO W/ADH ..o . 1
51 120393 WASHER, FLAT 344X 69X.085 ... ... ... ... 4
52 120638 WASHER, HVSPTLK 328X 60X.09 . ... . 4
53 180077 SCREW, 5/18-18X .75 HHC ... oocoooooo oo 4
54 310384 SEAT, W/SW HOLE oo e

5

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 _

REF. HOOD, SHAFT
& DASH PG,

331878D

6
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E40 1 4-030 4 1 406 SEERING ASSEMBLY

KEY# PART# DESCRIPTION QTy
1 331674-830 FRAME, EURC .. 1
2 305280 COVER, SECTOR BOLT PLAS GREY .. A
B 02321-8523 BRACKETY, FRONT AXLE SUPPORT ... ... 1
7 56030 SCREW, 5A16-18X.75WDFLLK ... . . 2
8 55273 NUT, 5/16-18 HXWODFLLK i B
9 53652 SCREW, 5/18-18X.75 HXWDFL SRR -
10 307112 PLUG FRONT AXLE 1.938DIAX.0827 ... e 2
12 n SUB-ASSY FRAX ERO LT SHORT ... 1
12-5 310670 AXLE ASSY FRONT WELD BLK....... 1
12-1¢ 180077 SCREW, 5/16-18X .75 HHC .............. 4
12-15 1498 NUT, 5/16-18 REGHEXCTRLK ......... 4
12-2¢ 305340 ASSY SPDLE RH EROLT .. USRI
12-21 396418 WASHER, FLAT 391X1 00X, 125 ............................ 2
12-22 36625 RING, RETEX .57X.05TRUS133-75 s
12-25 305339 ASSY SPDLELHEROLT ... -1
12-26 317019 ARM STEERING UPPER BLACK ot
12-27 180134 SCREW. 3/8-16X2.50HHC ... 1
12-28 149G NUT, 3/8-16 REGHXCTRLK .. R T .
13 180138 SCREW, 3/8-16X300HHC ... .. 2
14 2483 WASHER, .391DX1.250X .07 BELLViE_ ........................ .2
15 1499 NUT, 3/8-16 REGHXCTRLK ... 2
17 706 ZERK, GREASE FITTING .................. 4
18 €42 WASHER, FLAT 785X131X075 .. .................4
19 36625 RING, RETEX 57X.05TRUS133-75. .. . ... ....2
23 300328 TIE ROD £25DIA GRND ENGAGER ... N o
24 120369 NUT, &/8-24 REGHEX .. ... 2
25 120382 WASHER, REGSPTLK. 393X 68X.10 L2
26 302908 LINK, ASSY 625DIA DRAG LT 4WS 1
26-1 57158 BALL JOINT 3/8 THD SHORT STUD ... ... ... 2
26-2 124925 NUT, 3/8-2d REGHEXJAM ... 2
26-3 302907 LINK, 625DIADRAG LT 4WS . 1
27 120382 WASHEH, REGSPTLK.393X.68X.10 e e 2
28 124925 NUT, 3/8-24 REGHEXIAM ... ... . e, 2
41 321515 TIRE & RIM, PU 15X6.0X& WHI ... ... I 2
411 24167 VALVE STEM

41-2 321516 RiM, WHEEL

4%-3 314416 BEARING, FL

41-4 316702 TIRE 15X6.00X8é

44 304444 HUB CAP 6" EURO GREY ... ... 2
45 306669 CLIP HUBCAP TINN #C25467-017-4 . ... 8

7
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

E4014-030 41406 REPAIR PARTS
P T

REF. HOQD, SHAF
& DASHPG.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/reptacement parts olher than ITEMS ARE INTERCHANGEABLE
original equipment pars may void your warranty. WITH OPPOSITE SIDE 325738D

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E40 'l 4-030 41 4OG DRE/ TE SEMBLY

KEY # PART# "DESCRIPTION aTty
1 3213B2-934 BRACKET, STABILIZEREURO ....................... .1
2 35498 SCREW, 5/16-18X .78 WAHHTAP . ... 1
a 180077 SCREW, 5/18-18X 78HHC ... ... .2
4 1498 NUT, 516-18 REGHEXCTRLK ... .. .2
9 ¢ TRANSAXLE, 85P4WSP930-036 ... o
10 180091 SCREW, 5/16-18X2.50 HHC . ... .4
11 120393 WASHER, FLAT 344X £9X.065 ... 12
12 44108 NUT, 516-18 HWDFLCTRLK ... 4
13 1498 NUT, 818-18 REGHEXCTRLK .. ... 4
14 180091 SCREW, 5/16-18X2 50 HHC ............ 4
16 303241 BELT, V 4L 80.0C LG . 1
17 303109 PULLEY, 6.6 OD V4L TiA 1
18 50795 KEY. HI-PRO 606 75DIAX.1B7WD . 1
19 22083 RING, RETEX .58X.035TRUS100-62 1
22 308719 PIVOT, STEERING .. 1
23 12319 BOLT, 562X 340 HHSH 3/8-24 .. 1
26 304115 SPACER, STEERING SHAFT SRR |
27 08720 SHAFT, STEERING PIVOT (ZN) =
2B 421051 SCREW, 5/16-24Xi1.00 HHC . 1
29 45602 WASHER, FLAT 333X .B7X. 119 . 1
30 25177 WASHER, FLAT .765X1 19X 048 3
33 323634 TIE ROD, ASSYRH EURO 4W3S &LF STD .1
33-1 308447 ROD, TIE1/2°DX812LG . ... 1
33-2 308399 NUT, 3/8-24 LR THD REGHJAM 1
33-3 308384 BALL JOINT LH 3/8-24 ..o e
33-4 124925 NUT, 3/B-24 REGHEXJAM .. ... ... ... 1
33-5 304260 BALLJOINTBH3/8-24 . ... 1
34 323635 TIE ROD, ASSYLH EURO 4WSELFSTD ... 1
34-1 308446 ROD, TIE 1/2"D X 3.75LG . e 1
34-2 308399 NUT. 3/8-24 LH THD REGHJAM . e 1
34-3 308384 BALL JOINT LH 5/8-24 . STV 1
344 124925 NUT, 3/8-24 REGHEXJAM . o
34-5 304260 gALL JOINT RH 3/8-24 . ]
35 181648 SCREW, 3/8-24X1.75 HHC o
38 412349 NUT, 3/8-24 HXCTRLK | o1
51 304120-B53 ARM REAR WHL STR EFI) RH. -1
52 304121-853 ARM REARWHEEL STEER L H.. TSP |
53 181639 SCREW, 38 24X1 25 HHC ... ... e 2
54 120382 WASHER, REGSPTLK. 393X 68X 10 ................2
55 412349 NUT, 3/8-24 KXCTRLK . 2
56 47792 SCREW, 3/8-18X1.00 WAHHTAP .. 4
61 323743 U-JOINT, ASS'Y 4-WS LT DUTY ... L2
61-1 12280-830 HUB ASSEMBLY .. A
81-2 324578 BEARING, FLSH . 752IDX S370DX.75 ... . v 1
61-3 12289 PIN, STEERING HINGE .. e 2
61-4 324578 BEARING. FLSH . IDX. QDX 2
61-5 12325 BEARING, BALL 6203-2AA-3/4 2
61-6 12485 BRACKET STEERING PIVOT ... R A
61-7 12466 BRACKET STR PIVOT ... e - 8
651-8 21682 WASHER, FLAT .785X1.25X.042PL ... ... .1
61-9 36311 PIN, GROOVED 250 DIAX1 .50LG ... 1
61-10 320831 U-JOINT ASSEMBLY W/ZERK (LONG) .. 1
61-12 456722 PIN. SPRING 250DIAXT BOLG HVPL. ... 2
62 180079 SCREW, 5/16-18X1.00 HHC .. e B
63 120393 WASHERHR, FLAT 344X 69X, 065 . IS ...8
64 1498 NUT, 5/16-18 REGHEXCTRLK ... B
65 181683 SCREW 1/2.20X BOHHC . ... oo o B
71 303222-853 BACRKET X-AXLEMTGAWS ... ... .2
72 35498 SCREW. 5/18-18X .75 WAKHTAP . . e 4
75 302593 ROD R WHL STR 4WS(930-6) 1
77 c4116 CAM YOKE ROLLER ... 1
78 304122 BOLT, 625 X1.175HHSH .. 1
79 274654 NUT, 1/2-20 REGHXCTRLK .. T
a1 3ce877 ASSY SECTOR GEAR 4WS .. ol
az 302878 BEARING, SLEY . DX oDX . 1
a3 181709 SCREW, 1/2-20X2 50 HHC ... 1
a4 274654 NUT, 1/2-20 REGHXCTRLK .. 1
a1 02694 FOLLOWERROLLER ... oo
82 302588 BOLT, .265X 800 HHSH 3:8- 24 . e
g3 446363 WASHER. FLAT 375X 8BX.082 ... e 1
94 412349 NUT, 3/8-24 HXCTRLK .............. ol
96 302583-853 PLATE, PIVOT STEERING EURC ... o
97 35487 SCREW, 5/16-18X 50 WAHHTAP .. .8
98 35498 SCREW, 5/16-18X 75 WAHHTAP ... ... 2
99 1498 NUT, 5/16-18 REGHEXCTRLK ... Y
100 446363 WASHER, FLAT 375X 88X.082 ... s e 2
101 304259 TIRE & RiM, 20X10008TURF 661 .. i

24167 VALVE STEM e .2

12467 AIM, WHEEL ... BTN T R . 2

319686 TIRE, 20X10.00-8 ... .. ... .2
102 306669 CLIP HUBCAP TINN #C25467-017-4 ... 10
104 3065 HUBCAP, 8" EURD oo 2
* CONTACT YDUR NEAREST TRANSAXLE DEALER FOR PARTS AND SERVICE.

9
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E401 77 4'l _ REP PARTS

REF. FENDER, SEAT
& UPPER REAR PG.

REF. FENDER, SEAT
i & UPFER REAR PG.

DETAIL 'A'

’STEER PG.

DETAIL 'B’

325725D

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E40 1 4 030 4'l 406 SHIFT DRIVE ASSEMBLY

KEY# PARTH# DESCRIPTION QTy
+ 321421 TURE ASSY, SHIFT BLACK 173 ... .. ...
3 302638 CLIP, SHIFT LEVEH .. e 2
4 38497 SCREW, 5/16-18X .50 WAHHTAP PRI 4
3 302582 LEVER TRANS SHIFT . e ]
9 8&255 SCREW. 1/4-28X .75 NYLHHC ..................................... 1
10 57157 WASHER, 750X 250 SP-TRANSAXLE . TR |
13 309546 LUINK TIEROD SHIFT 7.812C/L ... VU |
14 180124 SCREW. 3/8-16X1.25 .. e 2
15 120394 WASHER, FLAT 408X B1X065 SO RU RIS 2
16 1499 NUT, 8-18 REGHXCTRLK ... .2
19 304049 ARMIDLER .. e A
20 51189 BOLT, 500X1.280 HHSH 3816..... A1
21 1499 NUT, 3/8-16 REGHXCTRLK ... n
23 304209 SPRING, CLUTCH ... RPN 1
25 304130 SPRING,BRAKE 1.000DX3. 12X.120 ... TR
27 25086 BOLT. 500X 375 HHSH 5/16-18 ... ... 1
28 1498 NUT, 5/16-18 REGHEXCTRLK ... ... .. 1
29 308188 WASHER, FLAT 515x1.31X.09... A
32 40222 PULLFY, IDLERBFF ..o e 1
33 304105 BELT RETAINER . e e
34 57325 BOLT, 3/8-16X2. 00 CARHSN ........................... 1
35 45171 NUT, 3/8-16 HWDFL WHIZ-LOCK ZN ... ... 1
38 304083 ROD, SHIFT-ON-THE-GO . ... TR i
39 120354 WASHER, FLAT 406X 81X.085 ... I
40 36368 PIN, HAIR 072 DIAX1.13LG . 1
41 71046 NUT, 3/8-16 HEXNYL ... e e d
44 304025-853 TUBE ASSY, SHIFT PIVOT .. et
45 304086 BOLT.375X.400 1/4-20X.47 . ST 1
46 1502 NUT, 1/4-20 REGHEXCTRLK ............ SRR |
48 305382-830 QUADRANT SHIFT PG30-6SP EROQ ... .. ... .. 1
49 300302 SCREW, #10 X 50 HHTAPPST ... ... 4
S0 180020 SCREW, 114-20X 75 . ... ... [UUERNURURRT.
51 51335 NUT, 1/4-20 WOFLWHIZ-LK . .. ‘ . 4
52 304728 HANDLE, 3/8-16 MOLDED ... 1
53 120377 NUT, 3/8-16 REGHX ... e 1
56 302319-853 WELD ASSY CL/BR ARM . ISP 1
57 302335 PAD.CLUTCH/BRAKE MOLD WIL ..o 1
58 313271 BRACKET CL/BRARM ... . . L 2
59 35497 SCREW, 5/16-18X .60 WAHHTAP ... . 2
63 304212 ROD, CLUTCH
64 120392 WASHER, FLAT 281X 63X.085 ... .. ... ...
65 121223 PIN, COTTER .062 DIAX 75LG ...

58 304125 BRACKET, BRAKEROD ... ...

67 271184 NUT, 5/16-18 HEXKEPS ... - e
58 1498 NUT, 5/16-18 REGHEXCTRLK ...
71 304208 LEVER, PARK BRAKE ..

72 1498 NUT, 5/16-18 REGHEXCTRLK

73 25086 BOLT 500X .375 HHSH &/16- 18

74 30289 WASHER, WAVE 5010 ... ... .

75 35410 SPRING 071X 82 X437 .
78 304217 ROD, PARKING BRAKE ... .
79 3043867 KNOB, PARK BRAKE BLK853 e

a0 120385 WASHER, FLAT 250X 56X.049 ... .. ..

a1 121223 PIN, COTTER 062 DHAX 75LG ...

a4 310162 GUIDE, BELT 820 TRANSAXLE ...

85 1498 NUT, 5/16-18 REGHEXCTRLK ... ...

i1
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41 - EPAII! PARTS

AEF. SPRING
CARTRIDGE ASSY.

DETAIL A

325733C

12
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406

79-1
79-2
79-3
79-4
79-5
79-8
80
81
82
83
87
88
89
a0

KEY # PART#

302379-852
304967-853
302338-853
180077
1498
J02206-853
302360-853
180077
1498
302380
120394
121222
303230
&8273
57072
48306
305522
1498
03227
121222
120393
302205
1498
45802
36149
302357
300310
300311
58332-853
58330
58325
58326
304730
301239
300171
44108
302383
1498
300171
304729
120238
307385-853
306391
302208
31270
180015
1802
120385
35497
305306
180134
271190
305989
304448
20507
1458

DESCRIPTION
SHAFT, ASSY FRONT UFT EURQ
SRACKET, FRONT HANGER RH ..
BHACKET,FRONTHANGERLH,_
SCREW, 5/16-18X 75 HHC ..
NUT, 8/16-18 REGHEXCTRLK ...
SHAFT. ASSY REARLIFT ... ..
BHACKETREARHANGEREURO
SCREW, 5/16-18X 75 HHC ... ... ... ..
NUT, 8/18-18 REGHEXCTRLK
ROD, TIE ..o e
WASHER, FLAT 406X 81X.065......... VTR
PIN, COTTER 090 DIAX 75LG i
ASSY PULLEY BRKT .............. TS
NUT, 5/16-18 HXWOFLLK ...
BOLT. 5/16-18X 83 CARR ...
PULLEY POWDER METAL
BOLT, 375X .700 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK ............ s
CABLE, DECK LIFT ...
PIN, COTTER .090 DIAX .75LG ...
WASHER, FLAT 344X 69X.065
ASSY, UPPER SHAFT -
NUT, &1518HEGHEXCTRLK .......
WASHER, FLAT 333X 87X.119
BALT, 375X 500 HHSH &5/15-18
LINK . ISR SRS
PIN.CLEVIS 3100IA+ 475G oo TR
RING, RET £ 31X 25TRUXS133-31 ...
HEIGHT LEVER .
ROD. ACTUATOR .
KNOB, HEGHTADJPUSHBUTTON
SPRING, HEIGHT ADJUST ... ... e
GRIP, HAND 74IDX5.15 ...
PAWL, SQUARE . e
BOLT. .500X 270 HHSH 5116-18 1o ..o
NUT, 8716-18 HWDFLCTRLK .
QUADRANT . s
NUT, 5/16-18 REGHEXCTRLK ....... et
BOLT .500X .270 HHSH §/16-18.
HANDLE, 1/2-13 .. ... -
NUT, 1/2-13 HEXJAM ... ...
ASSY BRKT & ENGAGE HAND ..
ASSY ENGAGEMENTRQOD ... ..o
BRACKET SUPPORT ENGAGE
CLIP . ... .
SCREW, 1.4- 20)( 50 HHC oo
NUT. 1/4-20 REGHEXCTRLK ...
WASHER, FLAT 250X 56X.049 ... ...
SCREW, 5/16-18X 50 WAHHTAP .....................
SPRING, TENSION .. SUTPURUPPRURT
SCREW, 3/B-16X2. 50 HHG .
NUT, 3/8-16 HEXKEPS ... B
BOLT, 437X 43 HHSH ... ...
ASSY SPRING CARTRIDGE .. .
BOLT, 437X 156 HHSH 5/18-18 ..
NUT, §/18-18 REGHEXCTRLK ...

13

WwWW.mymowerparts.com

LIFT/LINK ASSEMBLY




For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 REPAIR PARTS

SHAFT &
DASH PG.

REF. HOQD:
SHAFT &
DASH PG.

ENGINE BOLT
INCLUDED
WITH ENGINE

AEF. FRONT
STEERING PG.

14

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
- ” 406G ENGINE & CON'I'RO SSEMBI.Y

KEY # PART# DESCRIPTION QTy.
1 ENGINE 14-16HP VANGUARD (SEE ENGINE MANUAL) ... . 1
2 50047 SCREW, ¥/8-16X1.25 WAHHTAPBLKP ................ .. .4
3 138489 WASHER, EXLK 384X 69X .04 .
4 307174 NIPPLE 3/8-18 NPT X 4" ..

8 47828 CAP PIPE 3/B-1B .

B 47452 TUBING, .25X.50X BULK GAS LINE ... ..

10 315599 REGULATOR VOLTAGE WO SENSOR ... 1
16 35287 SCREW, #8-32X .38 HHWATAP ... U )
17 308553 MUFFLER 14718 TWIN NLSN 22785C.................. 1
18 305554 EXHAUST TUBE 15SHP RH BAS VANG ... ... 1
19 56472 DEFLECTCOR SIDE OUT (BS222573) ..cooooovvnibins 1
20 305856 EXHAUST TUBE 18HP LH B&S VANG ... U 1
22 9796 BRACKET, TRANSAXLE ... 1
23 35497 SCREW, 5/16-18X 50 WAHHTAP .. e
24 44811 SCREW, 1/4-20X .76 WAHHTAP ... 4
25 304705-853 BRACKET MUFFLER .................. : 1
26 57672 BOLT. 5/16-18X 83 CARR............... 2
27 309436 PUSHNUT, 5/16 BOLT RETAINER. 2
28 320922-853 SHIELD, MUFFLER HEAT TWIN ... o
29 55273 NUT, 8/16-18 HXWODFLLK ... ... 2
31 314797 QIL SENSOR, BASTWINCYL. .. e d
33 57569 RETAINER, .31IDX.62X.03 WIRE ... e
41 304439 KNOB, THROTTLE CONTROL ... e
42 307362 THROTTLE CONTROL ... s US|
43 320653 SCREW, 10-24X.63PHPNMA ... .2
44 308459 NUT, #10-24 HXHDNYLK ..o el 2
45 159585 SCREW, #8-32X 38 PHPNMA ... ISURUUPPRPORPIRRO |
46 120622 NUT, #8-32 REGHEX ................. 1
57 321306-853 HEAT SHIELD WG ... 1
&8 57366 SCREW, 10-16X 50 DRILLTITE 4

15
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 _ | REPAIR PARTS

DETAIL 'A°

327612G

16

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E40 'I 4 030 4'I 406 PRE-PAINTED DECK ASSEMBLY

KEY# PART# : DESCRIPTION .

t 325103 40 DECK KIT e e s e

2 180Q77 SCREW, 5/16-18X .75 HHG .......

3 1458 NUT, 5/18-18 REGHEXCTRLK ..

4 326480 TOE GUARD - MULCHER .............

5 57072 BOLT 5/16-18X B3CARR ...

6 1498 NUT. 5/16-18 REGHEXCTRLK ... .3
1 317705 QUILL 36/39/40/43 WIZERKS ... .2
11-1 56425 SHAFT/SADDLE 36" ... .. ... 1
11-2 1255 BRNG. BALL 6203-A-C3 (SEAL} A
11-3 50616 DUST SHIELD ... 1
11-4 50702 QUILLHSG. EXP ..o 1
11-5 49562 : BANG, BALL 6203-2AA(SEALS)-C3 ... 1
11-6 50818 SPACER, SLEV 669X 88X3.797 ... SR 1
1.7 51449 SPACER, SLEV 672X 93X 438FM ..... RUURTOPR 1
11-8 313898 PULLEY. 26/36" QUILL V5L ............. e 1
11-8 56365 WASHER, SPECIALQUILL ... USRS 1
11-10 1282 MNUT, 7/16-20 WDFLLK ... RTINS |
1-11 706 ZERK, GREASE FITTING ................. U |
12 35458 SCREW, 5/16-18X .78 WAHHTAP ...l 7
13 300345 SCREW, 5/16-18X1.38 WAHHTAP ... 1
14 1498 NUT, 516-18 REGHEXCTRLK 1
16 313318 BLADE 40" STO-LIFT 2032 ... 2
17 39573 SCREW, 3/8-24X1.00 NYLHHC P
18 2483 WASHER,.38IDX1 25DX.07 BELLVIL ....................6
23 57072 BOLT. 5/16-18X 63 CARR ... oo 2
24 1458 NUT, 8/18-18 REGHEXCTRLK ... ... 2
26 310800 CHANNEL DRAWBAR40EURO .. ... e 1
27 Sg247 NUT, ADJUST . 2
28 180079 SCREW, 5/16-18X1.00 HHC ... .2
29 1488 NUT, 5/16-18 REGHEXCTRLK ... . .2
KB 312342 BRACKET FRT. ... e A
32 180077 SCREW, 5/16-18X 75 HHG oo 2
33 1498 NUT, 5/16-18 REGHEXCTRLK ... T 2
38 317041 BRACKET,GAGE WHEEL L H.. 1
37 317018 BRACKET, GUAGE WHEEL RH ... 1
38 180C77 SCREW, 5/16-18X .75 HHC ... 4
39 57072 BOLT, 5/16-18X 63 CARR......... i 2
40 1498 NUT, 5/18-18 REGHEXCTRLK ... e &
45 317017 BRACKET CHUTE MOUNT .. ., i
47 120395 WASHER, FLAT 469X 92X.085 ... e 2
48 57072 BOLT, 516-18X 63 CARR........... .2
55 1498 NUT 5/16-18 REGHEXCTRLK ... w2
61 326893 BRACE IDLER SUPPORT 407437 . [EUIPRUDRRTR |
62 180C77 SCREW. 5/16-18X 75 HHC ... ... 2
63 44108 NUT 5/16-18 HWDFLCTRLK ..o 2
64 308231 SCREW, 1/4-20X1.25 HHWATAFP .
7¢ 320876 IDLER ARM ASSEMBLY ... |
7041 322116 ARM IDLER 40/43"DECK ... SRR |
70-2 41601 RIVET, OVSET 187DIAX 80LG ST ... ... .2
70-3 306873 BHAKE PAD - HARD - 232AF . ...
71 35410 SPRING 071X 62 X437 ... e
72 304420 BOLT, 500X2.15 HHSH ............... IURIDIIRRI |
74 996307 WASHER, FLAT 391X1. 00X.209 . vl
78 45905 NUT, 3/8-16 HWDFLLK MACK ....... A
105 302714 ROD. BRAKE .. - 1
108 1502 NUT. 1/4-20 REGHEXCTRLK ..... . 1
107 321828 BLADE BRAKE ASSY. ... s 1
1071 135624 RIVET, TRSET 185DIAX 41LG Y S 2
107-2 304119 BRAKE ARM . ... BRI ]
107-3 308873 BRAKE PAD - HARD - 232AF ... S 1
108 180077 SCREW, 5/18-18X .75 HHC .. USRI 1
109 120393 WASHKER, FLAT 344X 69X, 065 . v §
11¢ 1498 NUT, 5/16-18 REGHEXCTRLK ... NN |
151 303072 ROD. CLUTCH SUUUTRRTRUIN 1
152 305284 CLEVIS, EURD . H
153 120376 NUT. 5/16-18 REGHEX .. e 2
154 120393 WASHER, FLAT 344X BGXOBS oo 2
155 1498 NUT. 5/16-18 REGHEXCTRLK R
156 57444 TIE. CABLE BLACKNYLONS582L ... 1

7
WWW.Mmymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 REPAIR PARTS

331773A

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 FINAL DECK ASSEMBLY

KEY# PART# DESCRIPTION QTy.
1 MOWER DECK 40" ... 1
2 02863 ROD DRAWBAR . e e, 1
3 56180 PIN, HAIR .091 DIAXT.62LG .o e 1
& 327615 888 PULLEY ENG 1
g 327616 888 SCREW, ENGINE PULLEY ... 1
1 120383 WASHER, REGSPTLK 459X.78X.12 ... e
24 300440 GUIDE, BELT,RIDER ... e @
25 138538 WASHER, REGINTLK. 320X 61X 03 ... 2
26 1498 NUT, 5/16-18 REGHEXCTRLEK ... 2
31 310326 PULLEY, IDLERBFF 400 WIDE FL ... ... 1
az 48044 BELT, VELB2OODECKDR ... e 1
33 1346 RETAINER, BELT .. e

34 446363 WASHER, FLAT 375X 88X 0B2 . ...

as 57325 BOLT, 3/8-16X2.00 CARR .......................

3% 120377 NUT, 3/8-16 REGHeX ...

a7 120382 WASHER, REGSPTLK.393X.68X.10

30 319888 CLIP, 40/46 HANGER ...

51 1498 NUT, 5/16-18 REGHEXCTRLK .

52 309615 ROD, 40" REAR DECK LIFT ..

53 304443 CLEVIS ...

54 108527 NUT. 1/2-13 458 5Q ...

55 120238 NUT, 1/2-13 HEXJAM .. ST

56 300317 PIN, CLEVIS 37501A.X 81 LG .......

57 120394 WASHER, FLAT 408X 81X.065 ...

58 56180 PIN HAIR 091 DIAX1 62LG

&0 315868 CLIP, 40/46 HANGER ...............

&1 57101 BOLT. 5/16-18X .75 CARR........... R

62 1498 NUT, 5/16-18 REGHEXCTRLK ...

63 312302 ROD, 40" REAR DECK LIFT ... [T
64 304443 CLEVIS e

65 109527 NUT, 1/2-13 45838Q ... ...

86 120238 NUT, 1/2-13 REXJAM ...

67 300317 PN, CLEVIS 375DIAX B1 LG ...

68 120394 WASHER, FLAT 406X 81X.065 ...

69 56180 PN, HAIR 091 DIAX1.62LG ...

71 319868 CLIP, 40vd6 HANGER ... ...

72 180077 SCREW, 5/16-18X 7S HHC ...

73 1498 NUT, 5/16-18 REGHEXCTRLK .

74 309615 ROD, 40" REAR DECK LIFT .......

73 305283 CLEVIS, SLOTEURO ...

76 109527 NUT, 1/2-13 4588Q ... ...

77 120238 NUT, /213 HEXJAM ...

78 300317 PiIN, CLEVIS 375DIAX 811G ... .

79 120394 WASHER, FLAT 406X B1X.065 .

ag 56180 PIN. HAIR 091 DIAX162LG ...

86 302611 GAUGE WHEEL EURO 6 000DX1.38WD .

87 23783 BOLT. 500X1.390 HHSH 3/8-16 ................ s
88 1488 NUT, 38-16 REGHXCTRLK ...
21 304422 CHUTE DEFLECTOR 407 4278437 ... SRR
az 314975 SPRING, TORSION CHUTE DEFLECTOR ... e i
23 304424 ROD,PIVOT DECK .312DX7.25 ... e 1
94 3535 NUT, PUSH CNCAP 3120D ... ISUTTOR 1
101 49332 PIN, CLEVIS 37sDXB1LG ... PRUURIPIRPR |
102 56180 PIN, HAIR 091 DIAX162LG .. . 1
151 328257 GUARD, BELT LH PLASTIC ... T 1
152 180077 SCREW, 5/16-18X 75 HHC ... T A
154 120393 WASHER, FLAT 344X B9X.0685 ... ... ... 3
156 1498 NUT, 5/16-18 REGHEXCTRLK a3
157 57072 BOLT. 5/16-18X B3 CARR ... . USROS 2

19

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 REPAIR PARTS

3316680B

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
E4014-030 41406 ELECTRICAL EMBI.Y

KEY # PART# DESCRIPTION QTy.
1 331930 HARN WRNG EURC BS VTWN MWC AMP . . 1
2 57444 TIE, CABLE BLACK NYLON S82L . .. ... ... 5
3 41482 PRESS CLIP1.380LG 255D ... . ... o 2
4 57220 SCREW. #12 X 50 PHPNHTAPBLK .......................2
5 57476 SWITCHSCRMNTDPNCNOBLK ... ...}t
9 52572 BULB, HEADLAMP ... .2
10 300334 LIGHT SWITCH ONOFF PANEL MNT ... ...
12 303064 ASSY LIGHT WIRE-1/4 TURN ... .. 1
13 57444 TIE, CABLE BLACK NYLON 5621 ...... [T 3
17 327352 NUT, 5/8-8ACME DELTAFORBOOT ..o 1
18 300194 BOOT, IGN SWITCH .. . 1
19 327350 KEYIGNITION ... . 2
20 327355 SWITCH-IGN. (AFTER FIRE) 3 POSN ... 1
24 ag2257 BATTERY 18V s A
25 57551 RQOD, BATTERY .. TTUURROTREORO SOOI |
26 302912 ROD, BATTERY TOP 2090IA A
27 325232 NUT, WING 1/4-20 NYLON 1
28 180020 SCREW, 1/4-20X 75 HHC 2
29 271172 NUT, 1/4-20 REGHEXKEPS .2
30 55511 WIRE. GROUND, 1258 . ... e A
31 271184 NUT, 5/16-18 HEXKEPS .. ... e A1
32 57547 SWITCH SEAT .. ]
33 160505 SCREW, 1/4-20X 38PHPNHMA IR 2
34 326654 SWITCH, SNAP MNTNC 140BLUE.. ... ... 1
35 326653 SWITCH.SNAPMNT NO 055/ 116GRY .................. 1
36 57444 TIE. CABLE BLACK NYLON 582 .. ............. .2
40 53716 SOLENQID . o
a1 187745 SCREW. 1:4- 20X 75 HXSEMMA .2
42 120368 NUT, 5/16-24 REGHEX e .2
43 138485 WASHER, EXLK .320X. 61)( OS .2
44 271172 NUT, 1/4-20 REGHEXKEPRS . SRPURUREPRRIP |
45 1502 NUT, 1/4-20 HEGHEXCTRLK .................................... 2
50 307113 CHOKE CONTBS TWINEROLONG ................ ...
51 314522 CLIP,.CHOKE CONTROL . . R R 1
58 304739 MINIATURE HOURMETER 4-40VDC ...
57 320554 SCREW, #6-32X 50 PHPNMA CASS . L2
58 271482 NUT, #6-32 HEXKEPS .. A 2
G1 57769 BULB, INDICATOR . .. [PETROTTRU, .3
76 BATTERY ACID PACK, 80 OZ ............. A
80 315802 AMMETER ASSY=>309373 121685, . 1

BATTERY ACID MAY BE PURCHASED AT YOUHR LOCAL HARDWARE STORES.

21
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
REPAIR PARTS

331775A

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

E4014-030 41406

DECAL ASSEMBLY

KEY# PART# DESCRIPTION QTy.
1 REFERENCE ONLY ..., 1
2 305770 DECAL.CAUTION TRIANGLE EUROPE ... ... .. ........1
3 306852 CECALDANGERFRENCH .. ...
4 331817 CECAL DASH RRISOCHHRLLSIS ... i
5 07817 DECAL SHIFT INDICATOR EXPORT ... 1
[ 316851 DECALEXPORTBLCL @ DECKHT. ...
7 ac7820 DECAL PARK BRAKEEXPORT ... . . ... .........A1
8 332096 DECAL.DASHOILFUELASGNOCHG ... .1
] 332359 DECAL.CERT.DE CONFORMITE 1984 ... ... ... .. 1
10 310553 DECAL.DANGERENGLISH ... 1
11 331807 DECAL DASH LH ISOAMMMCL M CH ..o ... 1
12 311066 DECAL.DANGER GERMAN . ... 1
13 322859 DECAL.DANGER CONS SIDE SWEDISH ... A
14 332058 DECAL, GUNSIGHT CENT. 3SPOKE ... .. 1
15 311730 DECAL, WHEEL 4 STEER HUSQ. BUM ... .2
16 311731 DECAL, LAWN TRACTOH SEATSUPP. ... 1
17 320842 DECAL, WARN 11/LANG HANDS/FEET ... .2
18 320843 DECAL, WARN DEF SHLD 11 LANG ......... 1
19 320844 DECAL, STARTINSTCONS 11LANG ......................... 1
20 320845 DECAL ENTER & EXIT 11WLANG.. ... ... ... 1
21 313038 CECAL 4WS PATENT NO. 5048853 ... .. A
22 REFERENCE ONLY . ... ... 1
23 316386 DECAL GEARSHIFT6SPEEDERD .......oceo o
24 azet72 DECAL, HOOD HUSQVARNARH ... T A
25 322173 DECAL. HOOD HUSCVARNA LH A
26 322174 DECAL. GRILLE HUSQVARNA ... .. ... o
27 22175 DECAL. REAR FENDER HUSQVARNA . A
28 318010 DECALTUVGS ..., i1
30 311811 DECALENGINE 14BSV-TWINE2YR ... ...

23
WWW.mymowerparts.com



	Hood / Dash
	Parts List

	Seat / Fender
	Parts List

	Front End / Tire
	Parts List

	Rear End / Tire
	Parts List

	Drive
	Parts List

	Deck Lift
	Parts List

	Engine
	Parts List

	Mower Deck
	Parts List (p.1)

	Mower Deck (p.2)
	Parts List

	Electrical
	Parts List

	Decals
	Parts List


